» Vacate space and mark up for built-up installation: booth back:
9250mm (364.2") and booth both sides: 6990mm (275.2").

9250 [364.2]

6990 [27527]
6990 [27527]




» Take out the number: BHF, the length is 7302mm (287.5").
» Center BHF at the booth back length 9250mm (364.2") as
shown below.

9250 [364.2"]
Center

\ 4

A
Center
leveling frame (BHF

7302 [287.5°]

|

9250 [364.2"]

Center
Center /
leveling frame (BHF

7302 [287.5]

- ISE g

ERT




» Take out the number: LHF, the length is 6702mm (263.9").
> Lay LHF on the left side of BHF when facing the booth.

7302 [28757]

leveling frame (BHF)/
\—leveling frame (LHF)

6702 [26397]

H‘H I‘H

NIH‘!““"‘ l‘ i ‘]‘ Y; " miml

(AR mmmm; 

= IM

L R




» Take out the number: RHF, the length is 6702mm (263.9").
> Put RHF on the right side of BHF when facing the booth.

7302 [287.5]

leveling frame (BHF)/

\4eveling frame (LHF) leveling frame (RHF)/

6702 [26397]
6702 [26397]

e )
A

AR RLREL N“““II"“““ l
,llllll "I ot

su i B 0N |[ H[ s

Iilﬂ HEER




> Take out the number: LFHF, the length is 600mm (23.6").
> Connect LFHF at the front end of LHF when facing the booth.

6702 [26397]

\—4eveling frame (LHF) leveling frame (RHF)—/

7302 [287.5]

leveling frame (BHF)/

6702 [26397]

/—ieveling frame (LFHF)

N“ PIN’IW i
|

i nllﬂll!lﬂllﬂ'.l}"“ ' )
l IM»
-l WSh m HE R



» Take out the number: RFHF, the length is 600mm (23.6").
> Connect RFHF at the front end of RHF when facing the booth.

7302 [287.5]

leveling frame (BHW—/

g 1

)

N, Fr/g
eveling frame (LHF) leveling frame (RH N,

6702 [26397]

6702

eveling frame (LFHF)  leveling frame (RFH
I Fs A
600 [2367 600 [2367]

‘ - ,{.;,; o
— o ww” NNHM ‘ |
7 LA

o
g 1 || M T
5 ‘!!!ﬂlﬂlll RN




> Take out the number: FLB.
> Set FLB at the adjoining corner of BHF and LHF with:

Description Q'ty
Hex Screw 5/8"*%1-1/2" 4
Hex Nut 5/8" 4
Lock Washer 5/8" 4
Flat Washer 5/8"*0D38*3T 8
BHF

LB

LHF




» Take out the number: FRB.
> Set FRB at the adjoining corner of BHF and RHF with:

Description Q'ty
Hex Screw 5/8"*%1-1/2" 4
Hex Nut 5/8" 4
Lock Washer 5/8" 4
Flat Washer 5/8"*0D38*3T 8

BHF




> Take out the number: FM.
> Secure FM adjacent to BHF with:

Description Q'ty
Hex Screw 5/8"*1-1/2" 10
Hex Nut 5/8" 10
Lock Washer 5/8" 10
Flat Washer 5/8"*0D38*3T | 20

leveling frame (BHF)

e U e e e




> Take out the number: FM.
> Fasten FM adjacent to LHF with:

Description Q'ty
Hex Screw 5/8"*1-1/2" 10
Hex Nut 5/8" 10
Lock Washer 5/8" 10
Flat Washer 5/8"*0D38*3T | 20

By
Bios
leveling frame (LHF)/

B,

B,

B

10



> Take out the number: FM.
> Assemble FM adjacent to RHF with:

Description Q'ty
Hex Screw 5/8"*1-1/2" 10
Hex Nut 5/8” 10
Lock Washer 5/8" 10
Flat Washer 5/8"*0D38*3T | 20

i
-
i

\4evelin frame (RHF
i g frame (RHF)

11



> Take out the number: FLF and FM.
> Set FLF at the adjoining corner of LHF and LFHF with:

Description Q'ty
Hex Screw 5/8"*%1-1/2" 4
Hex Nut 5/8" 4
Lock Washer 5/8" 4
Flat Washer 5/8"*0D38*3T| 8

> Lock FM adjacent to LFHF with:

Description
Hex Screw 5/8"*1-1/2" 2
Hex Nut 5/8" 2
Lock Washer | 5/8” 2
Flat Washer 5/8"*0D38*3T 4

DAL
b

\Ieveling frame (LFHF)

12



> Take out the number: FRF and FM.
> Set FRF at the adjoining corner of RHF and RFHF with:

Description Q'ty
Hex Screw 5/8"*%1-1/2" 4
Hex Nut 5/8" 4
Lock Washer 5/8" 4
Flat Washer 5/8"*0D38*3T 8

> Lock FM adjacent to RFHF with:

Description
Hex Screw 5/8"*1-1/2" 2
Hex Nut 5/8" 2
Lock Washer | 5/8” 2
Flat Washer 5/8"*0D38*3T 4

i Ny
d

leveling frame (RFHF)J

13




> Pay attention to hardware assembly method for leveling frame
as shown below.

lock washer hex nut
il flat washer:\\ f
) flat washerf - _———hex screw

> Please fill in the steel pads for field ground leveling to the gaps
in-between the leveling frame and the floor.

> Fasten sleeve anchors (5/8"*5"L) to field bolted after
installations for leveling frame.

14




> Take out the number: BS4
> Secure BS4 on BHF

i

NTTTOT

Jlllilil‘

15



> Take out the number: RS1
» Fasten RS1 on RHF and lock RS1 adjacent BS4 with:

Description Q'ty

Hex Screw 1/2"*8-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2"” 16

LT 7' H\W\h

%wdlpl I lp’lu Il

'\..

IRV AT




> Take out the number: BCSP
> Fasten BCSP: one end to BS4 and the other end to RS1 with:

Description Q'ty

Hex Screw 5/8"%4-1/2" D

Flat Washer 5/8"*0D38*3T ea
Hex Nut 5/8" 3

H'Nmmmlml’lﬂlﬂm‘.1 | | nlil
IR ¢

A

|
| o| n
l

duthaig £ 8

W
)
; }
\ i .
¥

K

|

17



> Take out the number: SPP
> Place SPP next to RS1

GG
=

111

AN

s
L R ARARY

18



» Take out the number: BS3

» Secure BS3 on RHF and join BS3 and BS4 together with:

Description Q'ty

Hex Screw 1/2"*%9-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2” 16

UL | |”H'l‘n. LA
”“"” ||H|,H’"rw||ll bl | w I“H

I3 l'1

'Y

19



» Take out the number: BS2

» Secure BS2 on RHF and join BS2 and BS3 together with:

Description Q'ty

Hex Screw 1/2"%9-1/2" 16
Flat Washer 1/2"0D34*3T | 32
Hex Nut 1/2" 16

L
)

“ |F

AR

!

nml*""k._m..“.

“ﬁ:‘l‘!l l

20



> Take out the number: RS2
> Secure RS2 on LHF and sit RS2 next to SPP, connected to
RS1 with:

Description Q'ty

Hex Screw 1/2"*%9-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2"” 16

Wlm




> Secure RS2 to SPP and RS1 with:

Description Q'ty
Hex Screw 1/2"*5" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2"” 16

22



> Take out the number: SPP.
> Put SPP next to RS2.

23



> Take out the number: RS3
> Secure RS3 on RHF and sit RS3 next to SPP, connected to
RS2 with:

Description Q'ty

Hex Screw 1/2"*%9-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2” 16




> Secure RS3 to SPP and RS2 with:

Description Q'ty
Hex Screw 1/2"*5" 16
Flat Washer 1/2"%0D34*3T 32
Hex Nut 1/2"” 16

“
@

-
-

/ ",ﬂ

Lo M‘

r!" )

25



> Take out the number: SPP
» Put SPP next to RS3

iy

Ay

‘
!
!"

" "":'

[

L

4 ‘ ul
# “44” I "(,.‘-
“‘ 'W

o

Y

as e

v PYY o -~ ~
AL A e -

— .
—




> Take out the number: RS4
> Secure RS4 on RHF and sit RS4 next to SPP, connected to
RS3 with:

Description Q'ty

Hex Screw 1/2"*%9-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2” 16

s T

——




> Secure RS4 to SPP and RS3 with:

Description Q'ty
Hex Screw 1/2"*5" 16
Flat Washer 1/2"%0D34*3T 32
Hex Nut 1/2"” 16
S ==T-')
d

5

" L | Fa
Y

Lo LTS

=

A

28



> Take out the number: FRS
> Secure FRS on RFHF and connected to RS4 with:

Description Q'ty

Hex Screw 1/2"*8-1/2" 16
Flat Washer 1/2"*0D34*3T 32
Hex Nut 1/2"” 16

?

-

1#
)

(3 ¢
s |||
L

~
s
y

! L4
1.
N |

d _. I ‘

=

b 1
f "‘" ,J
| M'” , i ES
' LI B
4"
|

F s A

'
- | \l
| .




> Take out the number: FCSP
> Fasten FCSP: one end to RS4 and the other end to FRS with:

Description Q'ty

Hex Screw 5/8"*%4-1/2" 32

Flat Washer 5/8”*0D38*3T| 64

Hex Nut 5/8" 32

[ e,

(1T

¥
.- hy‘t

s i b
"’l R - e L ._‘.f
£ [

bt 3 ] £
R¥ 9 AMNSE
i : Y
L EM
: A !
: .
: 8 e
e S g %] . >‘~
S B /0 - B
“WEEN W ] i
n /!
i L a
o

30



> Take out the number: BS1

> Secure BS1 on BHF and join BS1 and BS2 together with:

Description Q'ty

Hex Screw 1/2"*%9-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2"” 16

“Mm»’ |

’N[l :

g iy M;;"glwn

m ~..""mw

e !

31



> Take out the number: LS1
> Secure LS1 on LHF and join LS1 and BS1 together with:

Description Q'ty

Hex Screw 1/2"*8-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2" 16




> Take out the number: BCSP
> Fasten BCSP: one end to BS1 and the other end to LS1 with:

Description Q'ty

Hex Screw 5/8"*%4-1/2" 32
Flat Washer 5/8"*0D38*3T| 64
Hex Nut 5/8" 32

33



> Take out the number: SPP
> Put SPP next to LS1

Y,

l‘ l‘ }MI" f‘lrl:“llll F} | 'M’j’:"
| ,,' ' L
S e TS

| 't,

384 ’

Y 1 ™,
00 T

I |

mﬂ

oy

11111

34



» Take out the number: LS2
» Secure LS2 on LHF and sit LS2 next to SPP .Join LS2 and LS1
together with:

Description Q'ty

Hex Screw 1/2"*%9-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2” 16

» Secure LS2 to SPP and LS1 with:

Description
Hex Screw 1/2"*5" 16
Flat Washer 1/2"*0D34*3T 32
Hex Nut 1/2"” 16

agﬂVMm.

35




> Take out the number: SPP
> Put SPP next to LS2

.r,»,,,;;';f:-',' [

36



» Take out the number: LS3
» Secure LS3 on LHF and sit LS3 next to SPP .Join LS3 and LS2
together with:

Description Q'ty

Hex Screw 1/2"*%9-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2” 16

» Secure LS3 to SPP and LS2 with:

Description
Hex Screw 1/2"*5" 16
Flat Washer 1/2"*0D34*3T 32
Hex Nut 1/2"” 16

M iy “‘7?3 l

37



> Take out the number: SPP
» Put SPP next to LS3

ST (L
U

| a
-

38



> Take out the number: LS4
> Secure LS4 on LHF and sit LS4 next to SPP .Join LS4 and LS3

together with:
Description Q'ty
Hex Screw 1/2"*%9-1/2" 16
Flat Washer 1/2"*0D34*3T | 32
Hex Nut 1/2" 16

» Secure LS4 to SPP and LS3 with:

Description
Hex Screw 1/2"*5" 16
Flat Washer 1/2"*0D34*3T 32

Hex Nut 1/2"” 16




> Take out the number: FLS
> Secure FLS on LFHF and join FLS and LS4 together with:

Description Q'ty

Hex Screw 1/2"*8-1/2" 16
Flat Washer 1/2"*0D34*3T 32
Hex Nut 1/2"” 16

<ol [T
ol Ao "'J‘\' |

I ,m:mnw

i
| ’




» Take out the number: FCSP
» Fasten FCSP: one end to FLS and the other end to LS4 with:

Description Q'ty

Hex Screw 5/8"%4-1/2" 32
Flat Washer 5/8"%0D38*3T | 64
Hex Nut 5/8" 32

41



» Take out the number: HRP
> Secure HRP on BS1~BS4 with:

Description Q'ty

Hex Screw 1/27%1" 12
Flat Washer 1/2"*0D34*3T | 24
Hex Nut 1/2" 12

w,anﬁWWMMM' l!Hi'Wl“MNMNH il h\\\
, I \ TR
H“JJI UMHM ¥ "h"’J"l l l‘ F ‘ “hmw ni' \ \ | l I ‘ \l

e unu ——
. v
I 3
| = 1%
™ LN A
13
‘
J(

42



» Take out the number: HRP
> Secure HRP on RS1~RS4 with:

Description Q'ty
Hex Screw 1/2"*%1" 4
Flat Washer 1/2"*0D34*3T| 8
Hex Nut 1/2"” 4

43



» Take out the number: HRP
> Secure HRP on LS1~LS4 with

>

Description Q'ty
Hex Screw 1/2"*%1" 4
Flat Washer 1/2"*0D34*3T| 8
Hex Nut 1/2"” 4

44



> Take out the number: BHR
> Secure BHR on BS1~BS4 with:

Description Q'ty

Hex Screw 1/2"*%1" 30
Flat Washer 1/2"*x0D34*3T| 60
Hex Nut 1/2” 30

> Secure BHR on HRP with:

Description Q'ty
Cap Screw M16*30 6

oA [INMAAAY \\5 ]““»U i
B AU

o w& Oy REY IR

45



> Take out the number: LHR
> Secure LHR on LS1~LS4 with:

Description Q'ty
Hex Screw 1/2"*%1" 30
Flat Washer 1/2"0D34*3T| 60
Hex Nut 1/2" 30

> Secure LHR on HRP with:

Description

46



> Take out the number: RHR
> Secure RHR on RS1~RS4 with:

Description Q'ty
Hex Screw 1/2"*%1" 30
Flat Washer 1/2"0D34*3T| 60
Hex Nut 1/2" 30

» Secure RHR on HRP with:

Description

47



> Take out the number: AB1
» Secure AB1 on BHR with:

Description Q'ty
Hex Screw 3/8"*1" 22
Flat Washer 3/8"0D19*2T | 44
Hex Nut 3/8" 22

48



> Take out the number: AB2
> Secure AB2 on BHR with:

Description Q'ty
Hex Screw i :
Flat Washer 3/87*0D19%2T | 44
Hex Nut o :

!l’,,,lll/v,,

‘JJII“"‘

commmm

Ii IMM \‘ ‘ “\”

49



> Take out the number: AL1
> Secure Al1l on BHR with:

Description Q'ty
Hex Screw 3/8"*1" 14
Flat Washer 3/8"*0D19*2T | 28
Hex Nut 3/8" 14

50



> Take out the number: AR1
> Secure AR1 on BHR with:

Description Q'ty

Hex Screw 3/8"*1" 14
Flat Washer 3/8"%0D19*2T| 28
Hex Nut 3/8" 14

51



> Take out the number: TL
> Put TL on AL1

i ds o

st

» Take out the number: TL
> Put TLon AL1

‘ \ \
A\ (L ‘ \l\\‘i\'\\ =

52



» Take out the number: MPC1
> Put MPC1 into TL and RL

» Take out the number: MPC2
> Put MPC2 into TL and RL

53



» Take out the number: MPC3
> Put MPC3 into TL and RL

» Take out the number: MPC4
» Put MPC4 into TL and RL

i/,
Wi

['rem i dii il reepy

EEERREITTITeeey v

54



> Take out the number: LD1
> Secure LD1 to FLS with

Description Q'ty
Hex Screw 5/8"*5" 6
12

Nylon Lock Nut

5/8"

55



> Take out the number: LD2
> Secure LD2 to LD1 with

Description Q'ty
Hex Screw 5/8"*5" 6
12

Nylon Lock Nut

5/8"

56



> Take out the number: RD1
> Secure RD1 to FRS with

Description Q'ty
Hex Screw 5/8"*5" 6
12

Nylon Lock Nut

5/8"

57



> Take out the number: RD2
> Secure RD1 to RD2 with

Description Q'ty
Hex Screw 5/8"*5" 6
12

Nylon Lock Nut

5/8"

58



